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Summary of measurementresults

No. Test Type Clause in FCC rules Verdict
1 RF Power Output & Effective Isotropic Radiated Power | 2.1046/90.1321(a) PASS
2 Occupied Bandwidth 2.1049 PASS
3 Band Edges Compliance 2.1051/90.1323 PASS
4 Frequency Stability 2.1055 PASS
5 Spurious Emissions at Antenna Terminals 2.1051/90.1323 PASS
e e e

Date of Testing: October 22, 2016~November 8, 2016
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1. Test Laboratory

1.1. Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd.The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the

client to claim product certification, approval, or endorsement by CNAS or any government agencies.
1.2. Test facility

CNAS (accreditation humber:L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (recognition number is 428261)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA(Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.
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1.3. TestingLocation

Company:
Address:
City:

Post code:

Country:

Contact:

Telephone:

Fax:
Website:

E-mail:

TA Technology (Shanghai) Co., Ltd.

No.145, Jintang Rd, Tangzhen Industry Park, Pudong
Shanghai

201201

P. R. China

Xu Kai

+86-021-50791141/2/3

+86-021-50791141/2/3-8000
http://www.ta-shanghai.com

xukai@ta-shanghai.com

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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2. General Description of Equipment under Test

Client Information

Applicant

OBSERVA Telecom

Applicant address

Monte Esquinza, 28 — 1st floor — Right hand

Manufacturer

OBSERVA Telecom

Manufacturer address

Monte Esquinza, 28 — 1st floor — Right hand

General Information

EUT Description

Model SQI4N4

SN /

Hardware Version V3.3

Software Version SQI4N4-1.2.5-R19-ARG
Power Supply AC adapter

Antenna Type Internal Antenna
Antenna Gain 4dBi

Test Mode(s) LTE Band 43

Test Modulation (LTE)QPSK 16QAM,;
Maximum E.l.R.P. LTE Band 43: 25.89dBm
Rated Power Supply Voltage | 12V

Extreme Voltage

Minimum: 9V Maximum: 15V

Extreme Temperature

Lowest: -10°C Highest: +45°C

Operating Frequency Band Tx (MHz) Rx (MHz)
Range(s) LTE Band 43 3600 ~ 3800 3600 ~ 3800
EUT Accessory
Manufacturer: AQUILSTAR PRECISION
INDUSTRIAL(SHENZHEN)CO., LTD
Adapter Model: ASSA55D-120100
Input power:100-240Vac 50-60Hz 0.45A max
Output power:12Vdc 1A
Ethernet cables Model : UTP CAT5E
Note: Theinformation of the EUT is declared by the manufacturer.
Please refer to the specifications or user manual for details.
TA Technology (Shanghai) Co., Ltd. Page 6 of 58
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of
thefollowing standards:

FCC CFR47 Part 2 (2015)

FCC CFR 47 Part 90Z (2015)

ANSI/TIA-603-D(2010)

FCC KDB 971168 D01 Power Meas License Digital Systems v02r02

FCC KDB 552295 D01 CBP Guidance for 3650 3700 Band v02r02

TA Technology (Shanghai) Co., Ltd. Page 7 of 58
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4. Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, vertical polarization) and
the worst case was recorded.

Test modes are chosen as the worst case configuration below for LTE Band 43

T
Bandwidth (MHz) Modulation RB est
Test items Channel
5 10 | 15 | 20 | QPSK | 16QAM | 1 50% | 100% | L | M | H
RF power output 0] @) 0] 0] 0] (0] 0] 0|0 ]| 0O
Effective Isotropic
.'V PC 1 ololo|o]| o 0 o |olo|o
Radiated power
Occupied Bandwidth | O @) O 0] 0] (0] 0] 0|0 |0
Band Ed
and =0ge olo|lo|o]| o o | o o |o 0
Compliance
Frequency Stability (0] @) O 0] 0] (0] O O
, Emissi
Spurious mISSI.OI‘lS o o o o o o ololo
at Antenna Terminals
Field Strength of
Spuri Radiation/
pur!ous a|§|on o o o o o o ololo
Radiates Spurious
Emission
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
TA Technology (Shanghai) Co., Ltd. Page 8 of 58
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5. Test Case Results

5.1. RF Power Output & Effective Isotropic Radiated Power& the Peak EIRP
Density

Ambient condition

Temperature Relative humidity

21°C ~25°C 40%~60%

Methods of Measurement

During the process of the testing, The EUT is controlled by the Spectrum analyzer to ensure max
power transmission and proper modulation.

Since this procedure utilizes a conducted measurement it does not directly result in EIRP levels for
comparison to the output power limits. In order to determine the EIRP level, the effective antenna
gain must be added to the corrected (for external test set-up factors) measurement result.

Test Setup

Spectrum
Anakyzer

EUT Splitter

Base station Simulator

The loss between RF output port of the EUT and the input port of the tester has been taken into
consideration.
Limits

According to FCC §2.1046 & 90.1321(c) Mobile and portable stations are limited to 1 watt/25 MHz
EIRP. In any event, the peak EIRP density shall not exceed 40 milliwatts in any one-megaheriz slice
of spectrum.

Limit Limit

Base Station/ Fixed Station 1 watt/25 MHz

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for thenormal distribution is
with the coverage factor k = 2, U= 0.4 dB.

TA Technology (Shanghai) Co., Ltd. Page 9 of 58
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Test Results

LTE FDD Band 43 Conducted Power(dBm) EIRP(dBm) EIRP(mW) EIRP(mW)/25MHz
Channel/ Channel/ Channel/ Channel/ Limit(mW)
BW | Modulation F.{B RB Frequency(MHz) Frequency(MHz) Frequency(MHz) Frequency(MHz) 125MHz
size | offset | 44115 | 44340 | 44565 | 44115 | 44340 | 44565 | 44115 | 44340 | 44565 | 44115 | 44340 | 44565
/3652.5 | /3675 | /3697.5 | /3652.5 | /3675 |/3697.5|/3652.5| /3675 |/3697.5|/3652.5| /3675 |/3697.5
QPSK 25 0 18.92 | 1865 | 18.58 | 22.92 | 22.65 | 22.58 | 195.88 | 184.08 | 181.13 | 979.42 | 920.39 | 905.67 1000
SMHz 16QAM 25 0 18.64 | 1858 | 18.21 | 22.64 | 2258 | 22.21 | 183.65 | 181.13 | 166.34 | 918.27 | 905.67 | 831.71 1000
RB RB Channel/Frequency(MHz) | Channel/Frequency(MHz) | Channel/Frequency(MHz) | Channel/Frequency(MHz) /
BW | Modulation size | offset 44140 | 44340 | 44540 | 44140 | 44340 | 44540 | 44140 | 44340 | 44540 | 44140 | 44340 | 44540 /
/3655 | /3675 | /3695 | /3655 | /3675 | /3695 | /3655 | /3675 | /3695 | /3655 | /3675 | /3695
QPSK 50 0 20.88 | 21.76 | 18.52 | 24.88 | 25.76 | 22.52 | 307.61 | 376.70 | 178.65 | 769.02 | 941.76 | 446.62 1000
10MHz 16QAM 50 0 21.89 | 2047 | 19.93 | 25.89 | 2447 | 23.93 | 388.15 | 279.90 | 247.17 | 970.38 | 699.75 | 617.93 1000
RB RB Channel/Frequency(MHz) | Channel/Frequency(MHz) | Channel/Frequency(MHz) | Channel/Frequency(MHz) /
BW | Modulation size | offset 44165 | 44340 | 44515 | 44165 | 44340 | 44515 | 44165 | 44340 | 44515 | 44165 | 44340 | 44515 /
/3675.5 | /3675 | /3692.5 | /3675.5 | /3675 |/3692.5|/3675.5| /3675 |/3692.5|/3675.5 | /3675 |/3692.5
QPSK 75 0 21.29 | 21.41 | 19.64 | 25.29 | 25.41 23.64 | 338.06 | 347.54 | 231.21 | 563.44 | 579.23 | 385.34 1000
15MHz 16QAM 75 0 19.17 | 19.87 | 20.48 | 23.17 | 23.87 | 24.48 | 207.49 | 243.78 | 280.54 | 345.82 | 406.30 | 467.57 1000
RB RB Channel/Frequency(MHz) | Channel/Frequency(MHz) | Channel/Frequency(MHz) | Channel/Frequency(MHz) /
BW | Modulation size | offset 44190 | 44340 | 44490 | 44190 | 44340 | 44490 | 44190 | 44340 | 44490 | 44190 | 44340 | 44490 /
/3670 | /3675 | /3690 | /3670 | /3675 | /3690 | /3670 | /3675 | /3690 | /3670 | /3675 | /3690
QPSK 100 0 21.02 [ 19.66 | 19.23 | 25.02 | 23.66 | 23.23 | 317.69 | 232.27 | 210.38 | 397.11 | 290.34 | 262.97 1000
20MHz 16QAM 100 0 20.15 | 18.94 | 18.95 | 24.15 | 22.94 | 22.95 | 260.02 | 196.79 | 197.24 | 325.02 | 245.99 | 246.55 1000
Note: EIRP=Conducted Power + Antenna Gain, (Antenna Gain =4dBi)
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Agilent Sectrum Analyer - Chasnel Power

L [T
Center Freq 3.655000000 GHz Carner Frag: 355000000 GH Radie Std: Nora
Trig: Fras Run AvgiHeld= 10110

S Gaintow — BARen: 40 4B Radie Davica: BTS

Ref 30.00 dBm

iCenter 3.655 GHz " span 15 MHz{!
Res BW 100 kHz SVEW 300 kHz Sweep 1,867 ms

Channel Power Power Spectral Density

20.88 dBm 710 MHz -49.12 dBm Mz

Agilent Spectrum Anstgzer - Channel Power

Center Freq 3.655000000 GHz % Ghr Radis Std Nane
M Gainctome Radhs Davice: BTS

Ref 30,00 dBm

iCenter 3,655 GHz Span 15 MHz| A
Res BW 100 kHz #VEW 300 kHz Sweep 1.867 msfs

Channel Power Power Spectral Density

21.89 dBm /710 MHz -48.11 dBm /Hz

5 b File <Scimen_3 g~ haved ran

LTE Band 43 16QAM 10MHz CH44140

Agilent Sectrum Analyrer - Chasnel Power

Center Freq 3.675000000 GHz Cantur Frog 3 TE000000 GH
- rue Run AvgiHeid=10r10
M Gainiow  $Amen: 40 d8

Ref 30.00 dBm

iCenter 3.675GHz " span 15 MHz{!
Res BW 100 kHz SVEW 300 kHz Bweep 1867 st

Channel Power Power Spectral Density

21.76 dBm 710 MHz -48.24 dBm /Hz

s L Abgrenont Compheted —

Agilent Spectrum Anstgzer - Channel Power

Center Freq 3.675000000 GHz Cantar Fraq 3 675000000 GH Radis.
Tk HglHehd=> 1010
HiF i o Radis Davice: BTS

Ref 30,00 dBm

iCenter 3675 GHz Span 15 MHZ |
sRes BW 100 kHz #VEW 300 kHz Sweep 1.867 msfs

Channel Power Power Spectral Density

20.47 dBm /710 MHz -49.53 dBm /Hz

LTE Band 43 QPSK 10MHz CH44340

Agilent Sectrum Analyer - Chasnel Power

T 0
Center Freq 3.695000000 GHz GHx Radie Std: Ners
AvgiHeld= 10110

W Gaind o 3 Radie Dvice: BTS

Ref 30.00 dBm

iCenter 3.685 GHz " span 15 MHz{!
Res BW 100 kHz SVEW 300 kHz Bweep 1867 st

Channel Power Power Spectral Density

18.52 dBm /10 MHz -51.48 dBm /Hz

i L il <Screen_2515, png> saved e

Radie St Nane

Radhe Davice: BTS

Ref 30,00 dBm

iCenter 3,695 GHz Span 15 MHz| A
Res BW 100 kHz #VEW 300 kHz Sweep 1.867 msfs

Channel Power Power Spectral Density

19.93 dBm /10 MHz -50.07 dBm /Hz

LTE Band 43 QPSK 10MHz CH44540

LTE Band 43 16QAM 10MHz CH44540

TA Technology (Shanghai) Co., Ltd.

Page 12 of 58

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(&

~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

Agilent Sectrum Analyer - Chasnel Power

Center Freq 3.657500000 GHz

S GainLow

Ref 30.00 dBm

Center 3,658 GHz
Res BW 150 kHz

Channel Power

21.29 dBm 715 MHz

55 u;
ComnerFreg: 2. GHz Fadie Sed: Ne
m » Fun AvgiHeld= 10110

SAmen: 40 4B Fadie Davica: BTS

BVBW 510 kHz
Power Spectral Density

-50.47 dBm /Hz

Agilent Spectrum Anstgzer - Channel Power

Center Freq 3.657500000 GHz

SIF it o

Ref 30,00 dBm

Center 3,658 GHz
Res BW 150 kHz

Channel Power

19.17 dBm /15 MHz

Cantar Frag: 3 557500000 Gz
Tr Ran Awvgltold> 10110
L [

#VEW 510 kHz
Power Spectral Density

-52.59 dBm /Hz

Agilent Sectrum Analyser - Chasnel Power

Center Freq 3.675000000 GHz

S GainLow

Ref 30.00 dBm

Center 3,675 GHz
Res BW 150 kHz

Channel Power

21.41 dBm 715 MHz

Carnur Freg: 3 6T5000000 GHz
m Aun AvgiHeld= 10110
SAmen: 40 4B

Span 22.5 MHz|
sw&ép 1.267 ms et

BVBW 510 kHz
Power Spectral Density

-50.35 dBm /Hz

Center Freq 3.675000000 GHz

SIF it o

Ref 30,00 dBm

iCenter 3675 GHz
Res

Channel Power

19.87 dBm /15 MHz

Cantar Frag: 3575000000 Gz
Tr Ran Awvgltold> 10110
L [

#VEW 510 kHz
Power Spectral Density

-51.89 dBm /Hz

Agilent Sectrum Analyer - Chasnel Power

Center Freq 3.692500000 GHz

S GainLow

Ref 30.00 dBm

Center 3,603 GHz
Res BW 150 kHz

Channel Power

19.64 dBm /15 MHz

o LFile <Screen_2521, saved

Carnur Freg: 892600000 GHz
m Aun AvgiHeld= 10110
SAmen: 40 4B

BVBW 510 kHz Sweep 1.267 ms
Power Spectral Density

-52.12 dBm /Hz

Center Freq 3.692500000 GHz

SIF it o

Ref 30,00 dBm

iCenter 3,693 GHz
W 150 kHz

Channel Power

20.48 dBm /15 MHz

Cantar Frag: 3 852500000 GHz
Tr Ran Awvgltold> 10110
L [

Sweep 1.267 ms

#VEW 510 kHz
Power Spectral Density

-51.28 dBm /Hz

LTE Band 43 QPSK 15MHz CH44515

LTE Band 43 16QAM 15MHz CH44515

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 13 of 58




(&

~_ECC RF Test Report

Report No: RXA1610-0218RF01R4
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LTE FDD Band 43

Conducted Power Spectral
Density (dBm)/1MHz

EIRP Power Spectral
Density (mW)/1MHz

Channel/ Channel/ Limit(mW)

BW | Modulation BB RB Frequency(MHz) Frequency(MHz) /AMHz
size | offset | 44115 | 44340 | 44565 | 44115 | 44340 | 44565
/3652.5 | /3675 |/3697.5 | /3652.5 | /3675 | /3697.5

QPSK 25 0 11.539 | 10.923 | 10.624 | 35.801 | 31.067 | 29.000 40

SMHz 16QAM 25 0 11.127 | 11.424 | 9.628 | 32.561 | 34.866 | 23.057 40
RB RB Channel/Frequency(MHz) | Channel/Frequency(MHz)

BW |Modulation size | offset 44140 | 44340 | 44540 | 44140 | 44340 | 44540 /
/3655 | /3675 | /3695 | /3655 | /3675 | /3695

QPSK 50 0 7.965 | 8.208 | 8.394 | 15.722 | 16.626 | 17.354 40

10MHz 16QAM 50 0 8.620 7.828 8.409 | 18.281 | 15.234 | 17.414 40
RB RB Channel/Frequency(MHz) | Channel/Frequency(MHz)

BW |Modulation size | offset 44165 | 44340 | 44515 | 44165 | 44340 | 44515 /
/3675.5 | /3675 |/3692.5 | /3675.5 | /3675 | /3692.5

QPSK 75 6.794 6.816 6.297 | 12.006 | 12.067 | 10.708 40

15MHz 16QAM 75 6.406 | 7.085 | 5.808 | 10.980 | 12.838 | 9.568 40
RB RB Channel/Frequency(MHz) | Channel/Frequency(MHz)

BW |Modulation size | offset 44190 | 44340 | 44490 | 44190 | 44340 | 44490 /
/3670 | /3675 | /3690 | /3670 | /3675 | /3690

QPSK 100 0 5.423 5.462 4.478 8.756 8.835 7.044 40

20MHz 16QAM | 100 0 5.039 | 4.758 | 4.631 8.015 | 7.513 7.296 40

NOTE: EIRP PSD(dBm)=conducted PSD(dBm)+ Antenna Gain, (Antenna Gain =4dBi)
EIRP PSD(mW): 10,\EIRP PSD(dBmy/10

TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

gilent Sgectrum Anabyrer - Seevpt 44

Center Freq 3.652500000 GH:
V

Trig: Fras Run

. AvglHeld=100108
#Amer: 40 4B

Ref 23.00 dBm

Center 3.652500 GHz _
#Res BW 1.0 MHz

" Gpan 7.500 NHz

FVBW 3.0 MHz* Sweep 1.00 ms {1001 pts)

Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS
Argleld> 1001900

Center Fraq 3.652500000 GH
V0 §

Ref 23.00 dBm

~ Span 7.500 MHz|
Sweep 1.00 ms (1001 pts),

Center

e .
#Res BW 1.0 MHz EVEW 3.0 MHz"

LTE Band 43 QPSK 5MHz CH44115

LTE Band 43 16QAM 5MHz CH44115

gilent Sgectrum Anabyrer - Sevpt 44

Center Freq 3.675000000 GHz
V0 1

P RMS
g AvglHeld=100108
F L

Trig: Fras Run
SAmen: 40 4B

Ref 23.00 dBm

Center Freqg)
| 2678000000 GHz

Center 3.675000 GHz _
#Res BW 1.0 MHz

" Gpan 7.500 NHz

FVBW 3.0 MHz* Sweep 1.00 ms {1001 pts)

Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS

Center Freq 3.675000000 GHz
o Argleld> 1001900

Ref 23.00 dBm

Center 5000 GHz

0 " Span 7.500 MHz
#Res BW 1.0 MHz

EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts),

LTE Band 43 QPSK 5MHz CH44340

LTE Band 43 16QAM 5MHz CH44340

gilent Sgectrum Anabyrer - Seevpt 44

Center Freq 3.697500000 GHz Avg Typa: RMS
Trig: Fras Run AvaHeld= 100108
SAmer: 40 48

V0 b L
1 gL ww

Ref 23.00 dBm

Center Freqg)
| 2657600000 GHz

" Gpan 7.500 NHz

FVBW 3.0 MHz* Sweep 1.00 ms {1001 pts)

Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS
Argleld> 1001900

Ref 23.00 dBm

" Span 7.500 MHz

EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts),

LTE Band 43 QPSK 5MHz CH44565

LTE Band 43 16QAM 5MHz CH44565

TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

gilent Sgectrum Anabyrer - Seevpt 44

Center Freq 3.655000000 GH:
V

o Trig:Fres Run
#Amer: 40 4B

Ref 23.00 dBm

Center 3.655000 GHz _

#Res BW 1.0 MHz FVBW 3.0 MHz*

AvgiHeld=100/108

" Span 15.00 NHz

Sweep 1.00 ms {1001 pts)

Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS
Argleld> 1001900

~ Span 15.00 MHz|
Sweep 1.00 ms (1001 pts),

Center 3.655000 GH;

#Res BIN 1.0 MHz SVEW 3.0 MHz'

LTE Band 43 16QAM 10MHz CH44140

Trig: Fras Run
SAmen: 40 4B

V0 b L
1 gL ww

Ref 23.00 dBm

Center 3.675000 GHz _

#Res BW 1.0 MHz FVBW 3.0 MHz*

e
AvgiHeld=100/108

" Span 15.00 NHz
Sweep 1.00 ms {1001 pts)

Center Freqg)
| 2678000000 GHz

Agilent Spectrum Ansdpeer - Smept 4

Ay Typa: AMS

Center Freq 3.675000000 GHz
o Argleld> 1001900

W GinLow

Ref 23.00 dBm

Center 5000 GHz

0 " Span 15,00 MHz
#Res BW 1.0 MHz

EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts),

LTE Band 43 QPSK 10MHz CH44340

LTE Band 43 16QAM 10MHz CH44340

gilent Sgectrum Anabyrer - Seevpt 44

Center Freq 3.695000000 GHz

V0 b L
1 gL ww

Trig: Fras Run
SAmen: 40 4B

Ref 23.00 dBm

FVBW 3.0 MHz*

Typa: RMS
AvgiHeld=100/108

" Span 15.00 NHz
Sweep 1.00 ms {1001 pts)

Center Freqg)
| 2688000000 GHz

Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS
Argleld> 1001900

Ref 23.00 dBm

" Span 15,00 MHz

EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts),

LTE Band 43 QPSK 10MHz CH44540

LTE Band 43 16QAM 10MHz CH44540

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

gilent Sgectrum Anabyrer - Seevpt 44

Agilent Spectrum Ansdpeer - Smept 4

Center Fraq 3.657500000 GH Avg Typa: RMS
0 b Ly

Center Freq 3.657500000 GH:
. Trig: Fras Run AvgiHeld=100/108 ArglHeld> 1004100

[l * sAmen: 40 4B Wi,

Ref 23.00 dBm

Ref 23.00 dBm

Center Freqg)
| 2857500000 GHz

Center 365750 GHz = e - — = " Span 22.50 WHz|
#Res BW 1.0 MHz EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts)

Center 3.65750 GHz — — — = " Span 22.50 NHz
#Res BW 1.0 MHz SVEW 3.0 MHz* Sweep 1.00 ms (1001 pts)

LTE Band 43 16QAM 15MHz CH44165

gilent Sgectrum Anabyrer - Sevpt 44 Agilent Spectrum Ansdpeer - Smept 4

Center Freq 3.675000000 GHz

Center Freq 3675000000 GHz Ay Typa: AMS
V0 1 V&

e AMS
Trig: Fras Run AvgiHeld=100/108 ArglHeld> 1004100

Ly
ilisalow  BAmeN: 40 4B

Ref 23.00 dBm Refl 23.00 dBm

Center Freqg)
| 2678000000 GHz

Center 500 GHz ~ Gpan 22.50 MHz|

Center 3.67500 GHz — = — " Gpan 22.50 NHz 0 P : =
#Res BW 1.0 MHz SVEW 3.0 MHz" Sweep 1.00 ms (1001 pts))

#Res BW 1.0 MHz FVBW 3.0 MHz* Sweep 1.00 ms {1001 pts)

LTE Band 43 QPSK 15MHz CH44340 LTE Band 43 16QAM 15MHz CH44340

gilent Sgectrum Anabyrer - Seevpt 44 Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS

Center Freq 3.692500000 GHz
Trig: Fras Run AvgiHeld=100/108 ArglHeld> 1004100

PIO: Fasd g
Wliwinclow  BAmen: 40 dB
Ref 23.00 dBm Ref 23.00 dBm

Center Freqg)
| 3882500000 GHz

" Span 22.50 MHz

" Span 22.50 NHz -
SVEW 3.0 MHz" Sweep 1.00 ms (1001 pts))

FVBW 3.0 MHz* Sweep 1.00 ms {1001 pts)

LTE Band 43 QPSK 15MHz CH44515 LTE Band 43 16QAM 15MHz CH44515

TA Technology (Shanghai) Co., Ltd. Page 18 of 58
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

gilent Sgectrum Anabyrer - Sevpt 44

Center Freq 3670000000 GH:;
V

Trig: Fras Run

. AvglHeld=100108
#Amer: 40 4B

Ref 23.00 dBm

Center 3.67000 GHz
#Res BW 1.0 MHz

~ Span 30.00 MHz

SVEW 3.0 MHz* Sweep 1.00 ms (1001 pts)

Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS
Argleld> 1001900

Center Freq 3.670000000 GH
V0 §

Ref 23.00 dBm

R " Span 30.00 MHz
EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts)

rapt] Coenplited A

Center 000 GHz
#Res BW 1.0 MHz

LTE Band 43 16QAM 20MHz CH44190

e
Trig: Fras Run AvgiHeld=100/108

SAmen: 40 4B

V0 b L
1 gL ww

Ref 23.00 dBm

Center Freqg)
| 2678000000 GHz

Center 3.67500 GHz
#Res BW 1.0 MHz

~ Span 30.00 MHz

SVEW 3.0 MHz* Sweep 1.00 ms (1001 pts)

Agilent Spectrum Ansdpeer - Smept 4

Ay Typa: AMS

Center Freq 3.675000000 GHz
o Argleld> 1001900

Ref 23.00 dBm

Center 500 GHz

0 " Span 30.00 MHz|
#Res BW 1.0 MHz

EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts),

LTE Band 43 QPSK 20MHz CH44340

LTE Band 43 16QAM 20MHz CH44340

gilent Sgectrum Anabyrer - Seevpt 44

Center Freq 3.690000000 GHz Avg Typa: RMS
Trig: Fras Run AvaHeld= 100108
SAmer: 40 48

V0 b L
1 gL ww

Ref 23.00 dBm

Center Freqg)
| 3880000000 GHz

~ Span 30.00 MHz

SVEW 3.0 MHz* Sweep 1.00 ms (1001 pts)

Agilent Spectrum Ansdpeer - Smept 4

Avg Typa: RMS
Argleld> 1001900

Ref 23.00 dBm

" Span 30.00 MHz

EVEW 3.0 MHz* Sweep 1.00 ms (1001 pts),

LTE Band 43 QPSK 20MHz CH44490

LTE Band 43 16QAM 20MHz CH44490

TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report Report No: RXA1610-0218RF01R4

5.2. Occupied Bandwidth

Ambient condition

Temperature Relative humidity

21°C ~25°C 40%~60%

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 43 (5MHz),

RBW is set to 300 kHz, VBW is set to 1MHz for LTE Band 43 (10MHz/15MHz/20MHz).

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits

The occupied bandwidth, that is the frequency bandwidth such that, below its lower andabove its
upper frequency limits, the mean powers radiated are each equal to 0.5 percentof the total mean
power.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2,U=624Hz.

TA Technology (Shanghai) Co., Ltd. Page 20 of 58
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

Test Result
LTE Band 43
S T il ol
44115 3652.5 4.5454
o 44340 3675 45726
44565 3697.5 4.5910
44140 3655 9.0950
10 44340 3675 9.1294
44540 3695 9.1073
QPSK
44165 3675.5 13.498
15 44340 3675 13.561
44515 3692.5 13.519
44190 3670 17.942
20 44340 3675 17.973
44490 3690 17.923
100%
44115 3652.5 4.5581
S 44340 3675 4.6036
44565 3697.5 4.5574
44140 3655 9.1717
10 44340 3675 9.1798
44540 3695 9.0919
16QAM
44165 3675.5 13.562
15 44340 3675 13.564
44515 3692.5 13.503
44190 3670 17.982
20 44340 3675 17.970
44490 3690 17.975

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 21 of 58




~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

Agilent Spectrum Aralyzer - Decupled BW

; .
Center Freq 3.652500000 GHz - H: Radio Std: Nene
| hare Radio Davica: BTS

Rl 40.00 dBm

Center 3653 GHz == = = ; = " Span 10N
wRes BW 100 kHz SVBW 300 kHz Sweep 1.267 msf

Occupied Bandwidth Total Power 32.2 dBm
4,5454 MHz

T mit Freq Error -5,370 kHz OBW Power 89.00 %
x dB Bandwidth 8 MHz xdB -26.00 dB

Agilent Spectrum Ansiprer - Drcupied AW
. -
OHz e Std Nane

Avglbeld> 1010
s Davice: BTS

_Ref 40,00 dBm

iCenter 3.653 GHz — = > T Span 10 MHz{ppR
sRes BW 100 kHz #VEW 300 kHz Sweep 1.267 msfs

Occupied Bandwidth Total Power
4.5581 MHz
Transmit Freq Emor -2.0082 kHz OBW Powar
x dB Bandwidth 7.151 MHz x dB -26.00 dB

LTE Band 43 16QAM 5MHz CH44115

[T
Fadie Sed: Mens

Fadio Davice: BTS

Rl 30.00 dBm

Center 3.675GHz = = ; T Span 10 MHz|jW®
Res BW 100 kHz Sweep 1.267 ms|s

Occupied Bandwidth Total Power 33.2 dBm
4,5726 MHz

T mit Freq Error -4.554 kHz OBW Power 89.00 %

¥ dB Bandwidth 3 MHz xdB -26.00 dB

Agilent Spectrum Ansiprer - Drcupied AW

.
ar Freq 3675000000 GHz Cantar Freq: 3575000000 GHz e Std Nane
o Trig: Fras fun Avglbeld> 1010
S Gaint o AR 4B s Davice: BTS

_Ref 30,00 dBm

iCenter 3.675 GHz =S = > -
wRes BW 100 kHz #VEBW 300 kHz Sweep 1.267 ms!

Occupied Bandwidth Total Power 33.1 dBm
4.6036 MHz

Transmit Freq Emor -366 Hz OBW Powar

¥ dB Bandwidth 6,192 MHz x dB

LTE Band 43 QPSK 5MHz CH44340

Agilent Spectrum Aralyzer - Decupled BW

T o
Center Freq 3.697500000 GHz Cantar : 3657500000 Radio Std: Nene

q: 3. GHz
o Trig: Frees Run AvglHeld> 10710
haan: 40 4B Fadio Dwvice: BTS

Rl 40.00 dBm

Center 3698 GHz = = ; = " Span 10 MHz
wRes BW 100 kHz Sweep 1.267 msf

Occupied Bandwidth Total Power 31.8 dBm
4,5910 MHz

Transmit Freq Error -6.970 kHz OBW Power 89.00 %
¥ dB Bandwidth 5,921 MHz xdB -26.00 dB

E
Rathe Std Nane

i Trig: Fi
1 Gt e Radis Davice: BTS

_Ref 40,00 dBm

Center 3,698 GHz — = = = " Span 10 MH;
wRes BW 100 kHz #VEBW 300 kHz Sweep 1.267 ms!

Occupied Bandwidth Total Power 31.1 dBm
4.5574 MHz

Transmit Freq Emor 13777 kHz OBW Powar

¥ dB Bandwidth 5.B0E MHz x dB -26.00 dB

LTE Band 43 QPSK 5MHz CH44565

LTE Band 43 16QAM 5MHz CH44565

TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

Agilent Spectrum Aralyzer - Dccupled BW

iCenter 3.655 GHz
#Res BW 300 kHz

Occupled Bandwidth

[EET
Fadio Sed: Mens

Fadio Davice: BTS

#VBW 1 MHz

Total Power 31.9 dBm

9.0950 MHz

T mit Freq Error
x dB Bandwidth

25.747 kHz
10.80 MHz xdB -26.00 dB

OBW Power 89,00 %

Agilert Spectrum Ansiprer - Orcupied AW
3.655000000 GHz

-
S1F Gaincl, o

_Ref 40,00 dBm

#VEW 1 MHz

Occupied Bandwidth Total Power
9.1717 MHz
B.517 kHz OBW Power

13.25 MHz x dB

Transmit Freq Emor
x dB Bandwidth

OH:
Avglbeld> 1010

;
Rathe Std Nane

s Davice: BTS

Span 20 MH:
Sweep 1ms|s

31.4 dBm

89.00 %
-26.00 dB

LTE Band 43 QPSK 10MHz CH44140

Agilent Spectrum Aralyzer - Decupled BW

iCenter 3.675 GHz
#Res BW 300 kHz

Occupled Bandwidth

[EET:
OH: Fadio Sed: Mens
AvglHald> 101G
Fadio Davice: BTS

e TR g

#VBW 1 MHz

Total Power 31.9 dBm

9.1294 MHz

T mit Freq Error
¥ dB Bandwidth

-1.151 kHz
10.82 MHz % dB -26.00 dB

OBW Power 89,00 %

Agilent Spectrum Ansiprer - Drcupied AW
o Freq 3.675000000 GHz

-
S1F Gaincl, o

_Ref 40,00 dBm

iCenter 3.675 GHz
Hz

#Res BW 3 #VEW 1 MHz

Occupied Bandwidth Total Power

9.1798 MHz
Transmit Freq Emor =14.146 kH OBW Powar
¥ dB Bandwidth REREY L H x dB

iE
Rathe St4 Nane

s Davice: BTS

Span 20 MH;
Sweep 1ms|

31.5dBm

q: 3
W Trig: Fres Run

Rl 40.00 dBm

iCenter 3.695 GHz
#Res BW 300 kHz

Occupled Bandwidth

e
Cantar Fadio Sed: Mens

OH:
AvglHald> 101G

Fadio Davice: BTS

#VBW 1 MHz

Total Power 30.7 dBm

9.1073 MHz

Transmit Freq Error 6.803 kHz

¥ dB Bandwidth

OBW Power 89,00 %

10.97 MHz x dB -26.00 dB

OHz

Avglbeld> 1010

S1F Gaincl, o

_Ref 40,00 dBm

#VEW 1 MHz

Occupied Bandwidth Total Power

9.0919 MHz
Transmit Freq Emor 468 Hz OBW Powar
¥ dB Bandwidth 10.74 MHz x dB

;
Rathe Std Nane

s Davice: BTS

Span 20 MH;
Sweep 1ms|

30.4 dBm

-26.00 d8

LTE Band 43 QPSK 10MHz CH44540

LTE Band 43 16QAM 10MHz CH44540

TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

Agilent Spectrum Aralyzer - Dccupled BW

Center Freq 3.657500000 GHz

o Gaindw

Rl 40.00 dBm

iCenter 3.658 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwidth Total Power
13.498 MHz
T mit Freq Error 12.373 kHz OBW Power

x dB Bandwidth 15.04 MHz xdB

31.2dBm

99,00 %
-26.00 dB

Agilert Spectrum Ansiprer - Orcupied AW
3.657500000 GHz

-
S1F Gaincl, o

_Ref 40,00 dBm

iCenter 3.658 GHz

#Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power

13.562 MHz
Transmit Freq Emor 20,355 kHz OBW Powar
x dB Bandwidth 15.32 MHz x dB

OH:
Avglbeld> 1010

[
Rahe Std Nane

s Davice: BTS

Span 40 MHz|W
Sweep 1ms|s

3.2 dBm

89.00 %
-26.00 dB

LTE Band 43 QPSK 15MHz CH44165

LTE Band 43 16QAM 15MHz CH44165

Agilent Spectrum Aralyzer - Dccupled BW

OH:
AvglHald> 101G

iCenter 3.675 GHz
#Res BW 300 kHz

#VBW 1 MHz

Occupied Bandwidth Total Power

13.561 MHz
T mit Freq Error -13.352 kHz OBW Power
¥ dB Bandwidth 15.15 MHz xdB

.
Fadie Sed: Mens

Fadio Davice: BTS

30.9 dBm

99,00 %
-26.00 dB

Aglert Hpectram Arstyrer - Orcupied BW
ar Freq 3.675000000 GHz
Gk #ARR: 40 48

_Ref 40,00 dBm

iCenter 3.675 GHz
Hz

#Res BW 3 #VEW 1 MHz

Occupied Bandwidth Total Power

13.564 MHz
Transmit Freq Emor 12.316 kHz OBW Powar
¥ dB Bandwidth 15.67 MHz x dB

Cantar Frag: 3575000000 GH:
W Trig: Fras Run Avglbeld> 1010

[E
Rahe Std Nane

s Davice: BTS

Sweep 1ms|

30.9 dBm

LTE Band 43 QPSK 15MHz CH44340

Agilent Spectrum Aralyzer - Dccupled BW

Center Freq 3.692500000 GHz Cantar

q: 3 BH2500000 GHE
W Trig: Fres Run AvglHald> 101G

Rl 40.00 dBm

Center 3.693 GHz
#Res BW 300 kHz

#VBW 1 MHz

Occupied Bandwidth Total Power

13.519 MHz
Transmit Freq Error -12.227 kHz OBW Power
¥ dB Bandwidth 15.07 MHz xdB

073230 P
Fadio Sed: Mens

Fadio Davice: BTS

30.1 dBm

99,00 %
-26.00 dB

OHz
Avglbeld> 1010

S1F Gaincl, o

#VEW 1 MHz

Occupied Bandwidth Total Power
13.503 MHz
Transmit Freq Emor 20.307 kHz OBW Powar

¥ dB Bandwidth 14.41 MHz x dB

[
Rathe Std Nane

s Davice: BTS

Span 40 MH;
Sweep 1ms|

30.6 dBm

-26.00 d8

LTE Band 43 QPSK 15MHz CH44515

LTE Band 43 16QAM 15MHz CH44515

TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report

Report No: RXA1610-0218RF01R4

Agilent Spectrum Aralyzer - Dccupled BW

Center Freq 3.660000000 GHz

o Gaindw

Rl 40.00 dBm

Center 3.66 GHz
#Res BW 300 kHz AVBW 1 MHz

Occupied Bandwidth Total Power
17.942 MHz

T mit Freq Error -7.535 kHz OBW Power
x dB Bandwidth 19.58 MHz xdB

[T
Fadie Sed: Mens

Fadio Davice: BTS

30.7 dBm

99,00 %
-26.00 dB

Agilert Spectrum Ansiprer - Orcupied AW

b
3.660000000 GHz GHz Radie Std None
~; Avglbeld> 1010
S1F Gaincl, o Rais Davics: BTS

_Ref 40,00 dBm

Span 40 MHz|W
#VEW 1 MHz Sweep 1ms|s

Occupied Bandwidth Total Power

17.982 MHz
Transmit Freq Emor 33,227 kHz OBW Powar 99.00 %
x dB Bandwidth 19.56 MHz x dB -26.00 dB

LTE Band 43 QPSK 20MHz CH44190

LTE Band 43 16QAM 20MHz CH44190

Agilent Spectrum Aralyzer - Dccupled BW

OH:
AvglHald> 101G

iCenter 3.675 GHz
#Res BW 300 kHz AVBW 1 MHz

Occupied Bandwidth Total Power
17.973 MHz

T mit Freq Error 11.947 kHz OBW Power

¥ dB Bandwidth 18.51 MHz xdB

[T
Fadio Sed: Mo

Fadio Davice: BTS

30.8 dBm

99,00 %
-26.00 dB

Agilers Spectrum Anatgrer - Uccupied BW

£ o

ar Freq 3675000000 GHz Conter Frag: 1675000000 GHz Radie St& Nor
W Trig: Fres Run MrgiMedd> 10010

Gk #ARR: 40 48 Radis Davice: BTS

_Ref 40,00 dBm

iCenter 3,875 GHz " ) ] R
[#Res BW 3 Hz #VEW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 30.4 dBmi
17.970 MHz
Transmit Freq Emor 14,277 kHz OBW Powar
¥ dB Bandwidth 19,44 MHz x dB

LTE Band 43 QPSK 20MHz CH44340

Agilent Spectrum Aralyzer - Dccupled BW

Center Freq 3.690000000 GHz Cantar

q: 3550000000 GHz
W Trig: Fres Run AvglHald> 101G

= Bheten: 40 4B

Rl 40.00 dBm

Center 3.60 GHz
#Res BW 300 kHz AVBW 1 MHz

Occupied Bandwidth Total Power
17.923 MHz

Transmit Freq Error 15.583 kHz OBW Power

¥ dB Bandwidth 18.50 MHz xdB

o
Fadio Sed: Mo

Fadio Davice: BTS

30.0 dBm

99,00 %
-26.00 dB

[
OHz Rathe Std Nane
™ Trig: F Avglbeld> 1010
S1F Gaincl, o Rais Davics: BTS

_Ref 40,00 dBm

Span 40 MH;
#VEW 1 MHz Sweep 1 ms|

Occupied Bandwidth Total Power 30.4 dBm
17.975 MHz

Transmit Freq Emor 11.220 kHz OBW Powar
¥ dB Bandwidth 10.56 MHz x dB -26.00 dB

LTE Band 43 QPSK 20MHz CH44490

LTE Band 43 16QAM 20MHz CH44490

TA Technology (Shanghai) Co., Ltd.
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~_ECC RF Test Report Report No: RXA1610-0218RF01R4

5.3. Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured. The average detector is used.

1.The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured.

3. For LTE Band 43Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the
band edge.Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 43 (5MHz).

RBW is set to 100 kHz, VBW is set to 300kHz for LTE Band 43 (10MHz).

RBW is set to 150 kHz, VBW is set to 510 kHz for LTE Band 43 (15MHz).

RBW is set to 200 kHz, VBW is set to 620 kHz for LTE Band 43 (20MHz) onspectrumanalyzer.

4. Set spectrum analyzer with RMS detector.

5. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

6. Checked that all the results comply with the emission limit line.

Test Setup

Spectrurm

EUT Splitter
Anakyzer

Base station Simulator
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Limits
Rule Part 2.1051&90.1323 specifies that “The power of any emission outside of the authorized

operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 1.96, U=0.684dB.
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Report No: RXA1610-0218RF01R4

Test Result

All the test traces in the plots shows the test results clearly.

LTE Band 43 QPSK Bandwidth = 5SMHz
CH44115, RB 1

Agilerst Spectram Analyzer - Yy 4

Avg Type: AMS
Trig: Free Run AugiHiatd> 108100
Amtarc 40 dB

Ref 23.00 dBm

Span 10.05 MHz
Sweep 4,80 ms (1001 pts)

Center 3650000 GHz

#Res BW 51 kHz BVEBW 160 kHz*

LTE Band 43 QPSK Bandwidth = 5SMHz
CH44565, RB 1

Agilent Spectrum Anshyzer - Swvpt 4

r 3. 70000000 Avi Typa: NS
Center Freg 3.700000000 . N 7 i Free Run AvelHshd> 100100

IFG. Atan: 40 8

Rel 23.00 dBm

Center 3.700000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VEW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 43 QPSK Bandwidth = 5SMHz
CH44115, RB 25

Agilerst Spectram Analyzer - Yy 4

Avg Typa: RMS

q 3.650000000
B50000000 AvglHabd> 106100

i3 ain:Low

Trig: Frea Run
Amtarc 40 dB

Ref 23.00 dBm

Center 3650000 GHz
#Res BW 51 kHz

Span 10.00 MHz

BVEBW 160 kHz* Sweep 4.73 ms (1001 pis)|

LTE Band 43 QPSK Bandwidth = 5SMHz
CH44565, RB 25

Agilent Spectrum Anshyzer - Swvpt 4

Avg Typac RIS

Center Freg 3.700000000 GHz oA 1001100

IO Wide Ly

o Trig:Frae Run
IF Gair Liw

Atan: 40 8

Rel 23.00 dBm

Center 3.700000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VEW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 43 QPSK Bandwidth = 10MHz
CH44140, RB 1

Agilerst Spectram Analyzer - Yy 4

Avg Typa: RMS

q 3.650 000
550000000 M g Fros Rum AvgiHetd> 1001100

Fainlow | Aftanc 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 1.27 ms (1001 pts)

Center 3650000 GHz
#Res BW 100 kHz

i L/ Fibe <Screon_2559.pag> saved

TVBW 300 kHz*

LTE Band 43 QPSK Bandwidth = 10MHz
CH44540, RB 1

Agilent Spectrum Anshyzer - Swvpt 4

Center Freq 3.700000000 GHz
VO Wide gt 1745:F rea Run
IF GaircLow Amen: 40 48

Ay Type: RMS
AvglHaids 1001100

Rel 23.00 dBm

Center 3.700000 GHz
#Res BW 100 kHz

Span 10.00 MHz

#VEW 300 kHz* Sweep 1.27 ms (1001 pts)
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LTE Band 43 QPSK Bandwidth = 10MHz
CH44140, RB 50

Agilent Spectram Ansiyzer - Swept 34

q 3.650000000 GHz Avg Typa: RMS
PH: Wide Lp+ 171: Frie Rum AvgiHabé= 1001100
-G ainLow Atanc 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 1.27 ms (1001 pts)|

Center 3650000 GHz
#Res BW 100 kHz SVEW 300 kHz*

LTE Band 43 QPSK Bandwidth = 10MHz
CH44540, RB 50

Rel 23.00 dBm

Center 3.700000 GHz ) ) ) Span 10.00 MHz
#Res BW 100 kHz #VEW 300 KHz* Sweep 1.27 ms (1001 pts)

LTE Band 43 QPSK Bandwidth = 15MHz
CH44165, RB 1

Agilent Spectram Ansiyzer - Swept 34

Trig: Free Run AugiHiatd> 108100

q 3.650000000 GHz Avg Typa: RMS
FHO: Wids Ly
F s ow Artanc 40 dB

Ref 23.00 dBm

Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 3650000 GHz
#Res BW 150 kHz SVEW 510 kHz*

LTE Band 43 QPSK Bandwidth = 15MHz
CH44515, RB 1

[ 3.70000000: Ay Type: RMS
Centor Freq 3.700000000 . «Jum»mm

Rel 23.00 dBm

Center 3.700000 GHz ) ) ) Span 10.00 MHz
#Res BW 150 kHz #VEW 510 KHz* Sweep 1.00 ms (1001 pts)

LTE Band 43 QPSK Bandwidth = 15MHz
CH44165, RB 75

Agilent Spectram Ansiyzer - Swept 34

q 3.650000000 GHz Avg Typa: RMS
PH: Wide Lp+ 171: Frie Rum AvglHabe > 1001100
-G ainLow Atanc 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 3650000 GHz
#Res BW 150 kHz SVEW 510 kHz*

LTE Band 43 QPSK Bandwidth = 15MHz
CH44515, RB 75

Centor Freq 3.700000000 GH:
o wiie e Trg:Free Run
¥ G Amen: 40 48

Rel 23.00 dBm

Center 3.700000 GHz ) ) ) Span 10.00 MHz
#Res BW 150 kHz #VEW 510 KHz* Sweep 1.00 ms (1001 pts)
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LTE Band 43 QPSK Bandwidth = 20MHz
CH44190, RB 1

Agilent Spectrum Ansiyzer - Swept 34

W 3.650000000000 Aug Type: AMS
Marker 1 3.650000000001 ma. B Fren i rLa 100008
(FGanlow © Afianc 40 4B

Ref 23.00 dBm

Center 3.650000 GHz ) ) ) Span 10.00 MHz
#Res BW 200 kHz FVBW 620 kHz* Sweep 1,00 ms (1001 pts)

LTE Band 43 QPSK Bandwidth = 20MHz
CH44490, RB 1

Center 3.700000 GHz ) ) ) Span 10.00 MHz
#Res BW 200 kHz #VEW 620 KHz* Sweep 1.00 ms (1001 pts)

LTE Band 43 QPSK Bandwidth = 20MHz
CH44190, RB 100

Agilent Spectrum Ansiyzer - Swept 34

Trig: Free Run AugiHiatd> 108100

Marker 1 3650000000000 GHz Avg Typa: RMS
FHO: Wids Ly
F s ow Artanc 40 dB

Ref 23.00 dBm

Center 3.650000 GHz ) ) ) Span 10.00 MHz
#Res BW 200 kHz FVBW 620 kHz* Sweep 1,00 ms (1001 pts)

LTE Band 43 QPSK Bandwidth = 20MHz
CH44490, RB 100

c 3.70000000 v Typa: AMS
Centor Freq 3.700000000 .‘, «Jum»mm
1§ Gai

Rel 23.00 dBm

Center 3.700000 GHz ) ) ) Span 10.00 MHz
#Res BW 200 kHz #VEW 620 KHz* Sweep 1.00 ms (1001 pts)

LTE Band 43 16QAM Bandwidth = 5MHz
CH44115, RB 1

By e —py

‘Center Frag 3.650000000 GHz g Typa: RMS
PO Wie g 175 Free Run AvglHold > 100100
[FGainlaw  BAiten: 40 68

Ref 23.00 dBm

Center 3.650000 GHz ) ) - Span 10.00 MHz
#Res BW 51 kHz SVEW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 43 16QAM Bandwidth = 5MHz
CH44565, RB 1

: 3 Fnaaonon Ava Typa: AN
Center Freg 3.700000000 . S . Fros Run oA 1001100
WG Anten: 40 688

Rel 23.00 dBm

Center 3.700000 GHz ) ) ) Span 10.00 MHz
#Res BW 51 kHz #VEW 160 KHz* Sweep 4,73 ms (1001 pts)
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